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Client Reference No.: N/A Order date: 28.12.2018
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Foshan Dragon Stage Equipment Co., Ltd
Client: No. 3-2 Hengsan Road, Xiaxi Industrial Zone, Heshun, Lishui Town,
L Nanhai District, Foshan City Guangdong P.R. China
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T7ZRA B LT B U X R VG LM XM =0 3 52—

Test item: Aluminium stage 1.22*1.22m
MY FF it AO4mA 1.221.22 K
Identification/Type No.: MS1A
7L R 25
Order content: Test report
ITHA k5
Test specification: Loading test (according to client’s requirement)
i FRE R (72 5R)
Date of receipt: 22.03.2019
YFE A
Test sample No.: 174097298 001
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Testing period: 22.03.2019 - 23.03.2019 i = AT by
M i/ H-
Place of testing: Client Factory
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- . Detailed photo documentation

Testing laboratory: [V Rheinland (Guangdong) | - page 4 and / or appendix to this report
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Test result*: Pass
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tested by / J/i:

reviewed by / 77 /%
?M > Xe
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30.06.2020 George Li/ Tf2Jifi Engineer 30.06.2020  Kevin Xie / # 1% A\ Reviewer
Date Name / Position Signature Date Name / Position Signature
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Other | A /i According to client’s request, only the company name & address of report holder are changed in this report,
and all the content recorded in the captioned report 50212951 001 is cancelled and now superseded by 50212951 001R1.
MR PR, AR S A S T R R NI A F AR AL, i 50212951 001 Hd M FTA N A, b

50212951 001R1 Hift.

Condition of the test item at delivery :

Test item complete and undamaged

FENCIT FEda TN FE i E B
*Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed a.m. test specification(s)  F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested
VEH: 1= 1R4F 2= 3= JHE 4= 5= it
P(ass) = 1 L i HE Fail) = 33 L A N/A = 1 /i] N/T = i

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

MG RAR PIEE It o ARZEM A0 AL, X IR EF RN FEERIE ML TR 77 T BT F TR it ) s

Vo4

TUV Rheinland (GuangDong) Ltd. - No.199 Kezhu Road, Guangzhou Science City - Guangzhou - 510663, P.R. China
Tel.: +86 20 2839 1888 - Fax: +86 20 2839 1999 - Mail: service-gc@tuv.com - Web: www.tuv.com
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List of used test equipment
FT &5
Test equipment Equipment No. / ID-No. Next calibration
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List of used test equipment could be traceable and provided separately upon request
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Samples description: Aluminum Stage

i BEERE

Model

il 2 MS1A

Area

R 1220mm x 1220mm
Height 800mm (Adjustable)
R G ED

Distributed load test:

B SIARENR:

Client’s requirement:
Check the sample’s damage under specified loads after 10 minutes. The ways in which the load applied are

distributed placed on the product respectively.

M ER
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Test method:

After installation, a total weight is distributed uniformly over the whole surface of the platform at the highest

position. Deformation and stability of the platform under the load are visually evaluated.

W72
ZRMAF G5, LSRR RS E, AE A &R0, LN & R E MR E.
Test result:
MRLER:
Model Distributed load(kg) Deflection(mm)
5 SAE B
MS1A 1200 4
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Product photo:

MS1A

In testing(MS1A)
A

*** End of test report ***
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